
Section Page

Summary . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1
Precipitation/Coprecipitation . . . . . . . . . . . . . . . . . . . . 17
Adsorption . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Ion Exchange . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Membrane Filtration . . . . . . . . . . . . . . . . . . . . . . . . . . 35

Appendix A - Precipitation/Coprecipitation
Performance Data

Appendix B - Adsorption Performance Data
Appendix C - Ion Exchange Performance Data
Appendix D - Membrane Filtration Performance

Data
Appendix E - Selected Annotated Bibliography

Solid Waste and Emergency EPA-542-S-02-002
Response (5102G) October 2002 (Revised)
[...]
Systems and Permeable Reactive Barriers, EPA-
542-R-00-013, February 2001.  http://clu-in.org.

1.18 U.S. EPA.  Office of Solid Waste and Emergency
Response.  Groundwater Pump and Treat
Systems: Summary of Selected Cost and
Performance Information at Superfund-Financed
Sites. EPA-542-R-01-021b.  December 2001. 
http://clu-in.org. 

1.19 The Agency for Toxic Substances and Disease
Registry (ATSDR): ToxFAQsTM for Arsenic (12).
July, 2001.  http://www.atsdr.cdc.gov/tfacts2.html.

1.20 U.S. EPA. Office of Water. Arsenic in Drinking
Water Rule Economic Analysis. EPA-815-R-00-
026.  December 2000.
http://www.epa.gov/safewater/ars/
econ_analysis.pdf

1.21 Murcott, Susan.  Appropriate Remediation
Technologies for Arsenic-Contaminated Wells in
Bangladesh.  June 28, 2001.
http://phys4.harvard.edu/~wilson/murcott.html.  

1.22 E-mail attachment sent from Anni Loughlin of U.S.
EPA Region I to Linda Fiedler, U.S. EPA.  August
21, 2001.

1.23 Federal Remediation Technologies Reference
Guide and Screening Manual, Version 4.0.  Federal
Remediation Technologies Roundtable. 
September 5, 2001.
http://www.frtr.gov/matrix2/top_page.html.



11

Table 1.3
Summary of Performance Data for Treatment of Arsenic in Water

Technology

Number of Applications
Identifieda (Number with

Performance Data) Total Number of
Applications Identified

(Number with
Performance Data)

Number of Applications
Achieving <0.050 mg/L

Arsenic

Number of Applications
Achieving <0.010 mg/L

Arsenic
Bench
Scale

Pilot
Scale

Full
Scale

Precipitation/Coprecipitation NC 24 (22) 45 (30) 69 (52) 35 19

Adsorption NC 8 (5) 15 (9) 23 (14) 12 7

Ion Exchange NC 0 7 (4) 7 (4) 3 2

Membrane Filtration 6 (0 ) 25 (2 ) 2 (2) 33 (4) 4 2
a Applications were identified through a search of available technical literature.  The number of applications include only those identified during the

preparation of this paper, and are not comprehensive. 
NC = Data not collected
Source: Adapted from data in Sections 2.0 to 5.0 of this issue paper



12

Table 1.4
Arsenic Treatment Technologies Screening Matrix

Rating Codes 

         - Better;  

         - Average; 

         - Worse;
Y - Yes; N - No.
F - Full; P - Pilot.
S - Solid; L - Liquid; V - Vapor.
Cap - Capital; N - Neither; O&M
- Operation & Maintenance.
T - May require pretreatment or
affect cost and performance. D

ev
el

op
m

en
t 

St
at

us

T
re

at
m

en
t 

T
ra

in
(e

xc
lu

de
s 

of
f-

ga
s 

tr
ea

tm
en

t)

R
es

id
ua

ls
 P

ro
du

ce
d

O
&

M
 o

r 
C

ap
ita

l I
nt

en
si

ve

A
va

ila
bi

lit
y

Sy
st

em
 R

el
ia

bi
lit

y/
M

ai
nt

ai
na

bi
lit

y

O
ve

ra
ll 

C
os

t 
a

Characteristics That May Require Pretreatment or Affect Performance or
Cost

H
ig

h 
A

rs
en

ic
 C

on
ce

nt
ra

tio
n

A
rs

en
ic

 C
he

m
ic

al
 F

or
m

pH Other Characteristics

Technology

Precipitation/Coprecipitation F Y S Cap
&
O&M 

T T • Presence of other compounds
• Type of chemical addition
• Chemical dosage
• Treatment goal
• Sludge disposal

Adsorption F Y S, L Cap
&
O&M

T T T • Flow rate
• pH
• Fouling
• Contamination concentration
• Spent media



Rating Codes 

         - Better;  

         - Average; 

         - Worse;
Y - Yes; N - No.
F - Full; P - Pilot.
S - Solid; L - Liquid; V - Vapor.
Cap - Capital; N - Neither; O&M
- Operation & Maintenance.
T - May require pretreatment or
affect cost and performance. D

ev
el

op
m

en
t 

St
at

us

T
re

at
m

en
t 

T
ra

in
(e

xc
lu

de
s 

of
f-

ga
s 

tr
ea

tm
en

t)

R
es

id
ua

ls
 P

ro
du

ce
d

O
&

M
 o

r 
C

ap
ita

l I
nt

en
si

ve

A
va

ila
bi

lit
y

Sy
st

em
 R

el
ia

bi
lit

y/
M

ai
nt

ai
na

bi
lit

y

O
ve

ra
ll 

C
os

t 
a

Characteristics That May Require Pretreatment or Affect Performance or
Cost

H
ig

h 
A

rs
en

ic
 C

on
ce

nt
ra

tio
n

A
rs

en
ic

 C
he

m
ic

al
 F

or
m

pH Other Characteristics

13

Ion Exchange F Y S, L Cap
&
O&M

T T T • Presence of competing ions
• Presence of organics
• Presence of trivalent ion
• Project scale
• Bed regeneration
• Sulfate

Membrane Filtration F Y L Cap
&
O&M

T T T • Suspended solids, high molecular weight,
dissolved solids, organic compounds and
colloids

• Temperature
• Type of membrane filtration
• Initial waste stream
• Rejected waste stream

Source: Adapted from the Federal Remediation Technologies Roundtable Technology Screening Matrix. http://www.frtr.gov.  September 2001. (Ref. 1.23)

a Relative costs for precipitation/coprecipitation, adsorption, and ion exchange are sensitive to treatment system capacity, untreated water characteristics, and
other factors.



14

Table 1.5
Available Data on the Costa for Aboveground Treatment of Arsenic and Chromium in Groundwater at Superfund Sites

Site Name
and State Contaminantb

Treatment
Technologyc

Years in
Operation

d

Capital
Costs

($
Million)

Annual
O&M
Costs 

($
Million)

Average
Annual O&M
Costs  ($) Per

Thousand
Gallons
Treated

Estimated
Treatment

Rate
(gpm)

Remedial
Project

Manager and
Telephone

Number Reference

Precipitation/Coprecipitation

Vineland
Chemical
Company, NJ

As Precipitation/
coprecipitation

0.6 – $4 – 1,400 Matthew
Westgate
212-637-4422

1.18

Winthrop
Landfill, NJ

As Precipitation/
coprecipitation

6 $2 $0.25 – 65 Anni
Loughlin,
617-918-1273

1.22

Better Brite
Plating, WI

Cr Precipitation/
coprecipitation

5.6 – $0.036 – – John Peterson
312-353-1264

1.18

Odessa I, TX Cr Precipitation/
coprecipitation

4.2 $1.9 $0.22
($0.5)e

$7.5 60 Ernest Franke
214-665-8521

1.17, 1.18

Odessa II, TX Cr Precipitation/
coprecipitation

4.1 $1.8 $0.16 $5.4 – Ernest Franke
214-665-8521

1.17

Selma
Treating
Company, CA

Cr Precipitation/
coprecipitation

3.2 – $0.3 – 150 Michelle Lau
415-744-2227

1.18

United
Chrome, OR

Cr Precipitation/
coprecipitation

8.6 $5.1 $0.11 $15 – Al Goodman
503-326-3685

1.17



Table 1.5
Available Data on the Costa for Aboveground Treatment of Arsenic and Chromium in Groundwater at Superfund Sites (continued)

Site Name
and State Contaminantb

Treatment
Technologyc

Years in
Operation

d

Capital
Costs

($
Million)

Annual
O&M
Costs 

($
Million)

Average
Annual O&M
Costs  ($) Per

Thousand
Gallons
Treated

Estimated
Treatment

Rate
(gpm)

Remedial
Project

Manager and
Telephone

Number Reference

15

Ion Exchange

Ace Services,
KS

Cr Ion exchange 0 – $0.5 – 800 Bob Stewart
913-551-7364

1.18

Palmetto
Wood, SC

Cr Ion exchange 3.7 – $0.3 – 130 Al Cherry
404-562-8807

1.18

Sprague Road
Groundwater
Plume, TX

Cr Ion exchange 0 – $1.2 – 200 Vincent
Mallot
214-665-8313

1.18

a The costs listed in this table include the costs for the entire groundwater treatment system at each site.  Costs for United Chrome, Odessa I, and Odessa II are
in 1999 dollars.  Information is not available on the cost year for other sites.

b The table lists only arsenic and chromium contaminants.  Other contaminants may have been present and treated by the system.
c The technology listed for each site is the technology that was intended to treat arsenic or chromium.  Costs may include pre- or post-treatment

technologies associated with the arsenic or chromium treatment technologies.
d Years in operation for United Chrome, Odessa I, and Odessa II are as of early 1998.  Years in operation for all other sites are as of May 2001.
e For the Odessa I site, reference 1.17 reports average annual O&M costs of $0.22 million (1999 dollars), while reference 1.18 reports $0.5 million (cost year

unknown).
Cr = Chromium As = Arsenic O&M = Operation and Maintenance - = Information is not available gpm = Gallons per minute



Table 1.6
Summary of Costa Data for Treatment of Arsenic in Drinking Water

16

Technology
Design Flow Rate

0.01 mgd 0.1 mgd 1 mgd

Capital Cost ($) Annual O&M
Cost ($)

Capital Cost ($) Annual O&M
Cost ($)

Capital Cost ($) Annual O&M
Cost ($)

Precipitation/Coprecipitation
(coagulation-assisted
microfiltration)

142,000 22,200 463,000 35,000 2,010,000 64,300

Adsorption (greensand filtration) 12,400 7,980 85,300 13,300 588,000 66,300

Adsorption (activated alumina,
influent pH 7 - 8)

15,400 6,010 52,200 23,000 430,000 201,000

Ion exchange (anion exchange,
influent <20 mg/L sulfate)

23,000 5,770 54,000 12,100 350,000 52,200

Source: Derived from Ref. 1.13 

a  Costs are rounded to three significant figures and are in September 1998 dollars.  Costs do not include pretreatment or management of treatment residuals. 
Costs for enhanced coagulation/filtration and enhanced lime softening are not presented because the costs curves for these technologies are for modification
of existing drinking water treatment systems only (Ref. 1.13), and are not comparable to those presented in Table 1.5, which are for new treatment systems.

mgd = million gallons per day O&M = operating and maintenance mg/L = milligrams per liter < = less than



17

Summary

Precipitation/coprecipitation has been the most
frequently used method to treat arsenic-
contaminated water, including groundwater, surface
water, leachate, mine drainage, drinking water, and
wastewater in numerous pilot- and full-scale
applications.  Based on the information collected for
this paper, this technology typically can reduce
arsenic concentrations to less than 0.050 mg/L and
in some cases has reduced arsenic concentrations to
below 0.010 mg/L.   

Technology Description:  Precipitation uses
chemicals to transform dissolved contaminants into
an insoluble solid.  In coprecipitation, the target
contaminant may be dissolved or in a colloidal or
suspended form.  Dissolved contaminants do not
precipitate, but are adsorbed onto another species
that is precipitated.  Colloidal or suspended
contaminants become enmeshed with other
precipitated species, or are removed through
processes such as coagulation and flocculation.
Many processes to remove arsenic from aqueous
matrices involve a combination of precipitation and
coprecipitation.  The precipitated/coprecipitated
solid is then removed from the liquid phase by
clarification or filtration.  Arsenic precipitation/
coprecipitation can use combinations of the
chemicals and methods listed below.

Contaminants Treated:
• Inorganics
• Suspended solids

• Colloids

Arsenic-Contaminated Media Treated:
• Drinking water
• Groundwater
• Wastewater

• Surface water
• Leachate
• Mine drainage

Chemicals and Methods Used for Arsenic
Precipitation/Coprecipitation:
• Ferric salts (e.g.,

ferric chloride), ferric
sulfate, ferric
hydroxide

• Ammonium sulfate
• Alum (aluminum

hydroxide)
• pH adjustment

• Lime softening,
limestone, calcium
hydroxide

• Manganese sulfate
• Copper sulfate
• Sulfide

2.0 PRECIPITATION/COPRECIPITATION FOR
ARSENIC

Technology Description and Principles

For this issue paper, technologies were considered
precipitation/coprecipitation if they involved the
following steps:

• Mixing of treatment chemicals into the water
• Formation of a solid matrix through precipitation,

coprecipitation, or a combination of these
processes, and

• Separation of the solid matrix from the water

Technologies that remove arsenic by passing it through
a fixed bed of media, where the arsenic may be removed
through adsorption, precipitation/coprecipitation, or a
combination of these processes, are discussed in the
adsorption treatment section (Section 3.0).

Precipitation/coprecipitation usually involves pH
adjustment and addition of a chemical precipitant or
coagulant; it can also include addition of a chemical
oxidant (Ref. 2.1).  Oxidation of arsenic to its less
soluble As(V) state can increase the effectiveness of
precipitation processes, and can be done as a separate
pretreatment step or as part of the precipitation process. 
Some pretreatment processes that oxidize As(III) to
As(V) include ozonation, photo oxidation, or the
addition of oxidizing chemicals such as potassium
permanganate, sodium hypochlorite, or hydrogen
peroxide (Ref. 2.8, 2.16, 2.22, 2.25, 2.29).  Clarification or
filtration are commonly used to remove the solid
precipitate.

Type, Number, and Scale of Identified Projects

Precipitation/coprecipitation processes for arsenic in
water are commercially available.  The data gathered in
support of this issue paper include information on the
full-scale precipitation/coprecipitation treatment of
environmental media at 16 sites.  Information on full-
scale treatment of drinking water is available for eight
facilities and on full-scale treatment of industrial
wastewater for at least 21 facilities.  Figure 2.1 shows



18

Oxidation/ 
Reduction 

(Pretreatment 
Process)

Groundwater

Solids to 
Disposal

Sludge 
Dewatering

Filtrate

Sludge Sludge 
Thickening

Thickener 
Overflow

FlocculationpH Adjustment and 
Reagent Addition

PolymerReagent

Effluent

Clarification

Oxidation/ 
Reduction 

(Pretreatment 
Process)

Groundwater

Solids to 
Disposal

Sludge 
Dewatering

Filtrate

Sludge Sludge 
Thickening

Thickener 
Overflow

FlocculationpH Adjustment and 
Reagent Addition

PolymerReagent

Effluent

Clarification

Model of a Precipitation/Coprecipitation System

45

24

0 10 20 30 40 50

Pilot

Full

Figure 2.1
Scale of Identified Precipitation/Coprecipitation Projects

for Arsenic Treatment

Precipitation/Coprecipitation Chemistry

The chemistry of precipitation/coprecipitation is
often complex, and depends upon a variety of
factors, including the speciation of arsenic, the
chemical precipitants used and their concentrations,
the pH of the water, and the presence of other
chemicals in the water be treated.  As a result, the
particular mechanism that results in the removal of
arsenic through precipitation/coprecipitation
treatment is process-specific, and in some cases is
not completely understood.  For example, the
removal mechanism in the treatment of As(V) with
Fe(III) has been debated in technical literature (Ref.
2.34).  

It is beyond the scope of this issue paper to provide
all possible chemical reactions and mechanisms for
precipitation/coprecipitation processes that are
used to remove arsenic.  More detailed information
on the chemistry involved in specific precipitation/
coprecipitation processes can be found in the
references listed at the end of this section.

the number of pilot- and full-scale precipitation/
coprecipitation projects in the sources researched.

Summary of Performance Data

Appendix A presents the available performance data for
pilot- and full-scale precipitation/coprecipitation
treatment of wastes and environmental media.  It
contains information on 69 applications of
precipitation/coprecipitation, including 20
environmental media, 15 drinking water, and 34
industrial wastewater applications.  The information
that appears in the "Precipitating Agent or Process"
column of Appendix A, including the chemicals used,
the descriptions of the precipitation/coprecipitation
processes, and whether the process involved

precipitation or coprecipitation, is based on the cited
references.  This information was not independently
checked for accuracy or technical feasibility.  For
example, in some cases, the reference used may apply
the term "precipitation" to a process that is actually
coprecipitation.



19

Factors Affecting Precipitation/Coprecipitation
Performance

• Valence state of arsenic - The presence of the
more soluble trivalent state of arsenic might
reduce the removal efficiency.  The solubility of
arsenic depends upon its valence state, pH, the
specific arsenic compound, and the presence of
other chemicals with which arsenic might react
(Ref. 2.12).  Oxidation of trivalent arsenic to its
less soluble pentavalent state could improve
arsenic removal through
precipitation/coprecipitation (Ref. 2.7).

• pH - In general, arsenic removal will be
maximized at the pH at which the precipitated
species is least soluble.  The optimal pH range
for precipitation/coprecipitation depends upon
the waste treated and the specific treatment
process (Ref. 2.7).

• Presence of other compounds  - The presence of
other metals or contaminants can impact the
effectiveness of precipitation/coprecipitation. 